



**BUREAU
VERITAS**

TEST REPORT

TO: SADAQAT LIMITED.
SAHIANWALA ROAD, KHURRIANWALA
FAISALABAD 37630.

LAB NO.: (7322) 025-0151
FORM NO.: /
DATE IN: January 20, 2022
REVISED DATE: /
DATE OUT: February 03, 2022
BUYER: **SELF REFERENCE**
NO. OF WORKING DAYS: 14
PAGE 1 OF 5

ATTN: MR. SHAKAIB ARSLAN

OVERALL RATING

PASS	<u> X </u>
FAIL	<u> </u>
DATA	<u> </u>

Vendor:	SADAQAT LIMITED.	Agent:	/
Fabric Supplier/Mill:	SADAQAT LIMITED.	Factory/ Manufacturer:	SADAQAT LIMITED.
P.O. No.:	147878	Style No.:	/
Sample Description:	ZIP (PEACOCKS) SAMPLE FOR TEST	Style Description:	/
Color:	/	Country of Origin:	PAKISTAN
Claimed Fabric Weight:	/	Claimed Fabric Count:	/
Yarn Size:	/	Submitted Size:	/
Size Range:	/	Finishing (Treatment):	/
GPU No.:	/	End Use:	/
Product Category:	SAMPLE FOR TEST		
Test Requested:	SEE TEST PROPERTY LIST AS PER GIVEN STANDARD		
Previous Report No.:	/		

Submitted Fiber Content:	/
Actual Fiber Content:	/
Suggested Fiber Content:	/
Submitted Care Instruction(s):	/
Client Expected Care Instruction:	/
Suggested Care Instruction(s):	/

BV Consumer Products Services Pakistan Pvt. Ltd.
191-S, Quaid-i-Azam Industrial Estate Area,
Kot Lakpath, Township,
Pakistan.
Tel: +92-42-35215779-83 Fax: +92-42-35215787

This report is governed by, and incorporates by reference, CPS Conditions of Service as posted at the date of issuance of this report at <http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/and> is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents. Measurement of uncertainty will be provided for applicable tests on request.



**BUREAU
VERITAS**

TEST PROPERTY	PASS	FAIL	DATA	COMMENTS
LEAD	X			
CADMIUM	X			
NICKEL	X			

**TECHNICAL
QUESTIONS:**

Awedas Rauf
Dir.: (+92-42) 35215786 | Fax: (+92-42) 35215787|
Cell: +92336-4700013|
Awedas.rauf@bureauveritas.com

Abid Ali
Ph#: (+92-42) 35215779 (Ext: 143) |
Cell: +92324-9444001
Abid.ali@bureauveritas.com

**GENERAL
INFORMATION:**

Salman Yousaf (CS)
Ph#: (+92-42) 35215779 | Fax: (+92-42) 35215787|
Cell: +92324-9444002|
Salman.yousaf@bureauveritas.com

SIGNATURES: BV Consumer Product Services Pakistan Pvt. Ltd.

Awedas Hassan
Sr.Operations Manager (SL/Leather & Footwear)

TEST RESULTS

LEAD:

7322-025-0151	A	METAL TRIMS
TESTED ITEMS		
TA	1	ZIPPER TAB
TA	2	ZIPPER SLIDER
TA	3	ZIPPER TEETH
TA	4	ZIPPER UPPER STOPPER
TA	5	ZIPPER LOWER STOOPER

LEAD TEST

TEST METHOD I:	Jewellery: EPA 3050B / 3051A / 3052 Non-jewellery: Metal: CPSC-CH-E1001-08.3 Non-metal: CPSC-CH-E1002-08.3 Surface coating: CPSC-CH-E1003- 09.1
-----------------------	--

TEST RESULT(S)

TESTED ITEM	TEST METHOD	Concentration [ppm]	Concentration [Percentage]	Limit[ppm]	Conclusion
TA1	I	17.23	0.001723	500	PASS
TA2	I	16.59	0.001659	500	PASS
TA3	I	16.05	0.001605	500	PASS
TA4	I	17.86	0.001786	500	PASS
TA5	I	16.23	0.001623	500	PASS

CADMIUM:

SAMPLE DESCRIPTION		
7322-025-0151	A	ZIPPER
TESTED ITEMS		
T	1	ZIPPER TAB
T	2	ZIPPER SLIDER
T	3	ZIPPER TEETH
T	4	ZIPPER UPPER STOPPER
T	5	ZIPPER LOWER STOOPER

TEST METHOD I:	EN 1122
-----------------------	---------

TEST RESULT(S)

TESTED ITEM	TEST METHOD	Concentration [mg/kg]	Concentration [Percentage]	Limit[mg/kg]	Conclusion
T1	I	<5.00	<0.0005	100	PASS
T2	I	<5.00	<0.0005	100	PASS
T3	I	<5.00	<0.0005	100	PASS
T4	I	<5.00	<0.0005	100	PASS
T5	I	<5.00	<0.0005	100	PASS

ppm = parts per million = mg/kg	mg/kg = milligram per kilogram	Detection Limit (mg/kg): Each 5
ND = Not Detected	>=More than, <=Less than	Conc. = Concentration

TEST RESULT

NICKEL RELEASE

Test Method : **Non-coated:** EN 1811 (nickel migration)
Coated: EN 12472 (wear and corrosion)

TESTED ITEM(S) : **T1** ZIPPER TAB/SLIDER

Maximum limit	0.50 mcg/sq. cm/week		
-	Result		
Tested Item(s)	T1		
Test Method	As stated		
Parameter	Surface Area	Volume of Test Solution	Nickel (Ni), Release
Unit	sq. cm	mL	mcg/sq. cm/week
Trial 1 - Measurement 1	10.86	15	<0.05
Trial 1 - Measurement 2	10.86	15	<0.05
Trial 2 - Measurement 1	10.86	15	<0.05
Trial 2 - Measurement 2	10.86	15	<0.05
Trial 3 - Measurement 1	10.86	15	<0.05
Trial 3 - Measurement 2	10.86	15	<0.05
Conclusion	PASS		

Note:

ND = Not detected

NA = Not Applicable

mL = milliliter
sq. cm = square
centimeter

mcg/sq. cm/week = microgram(s) per square centimeter per week

Starting Date: < January 25,
2022>

Completion Date: < February 03,
2022>

Detection Limit (mcg/sq. cm/week): 0.05

DIGITAL PICTURE



(END OF REPORT)